
HZ1459-E

1

beam

arm

post

round gutter

gutter

main frame

side frame

roof rafter(middle）
roof retainer(middle）

roof rafter(beam side）
roof retainer(beam side）

front frame

Name of Part

Cantaport made in Japan certified to AU standards 
KWC Series Installation Manual   
Thank you very much for choosing our company's Cantaport products.
Please be sure to thoroughly read these instructions for assembling the Cantaport product in conjunction with the engineering 
details. DIY or Authorisied Cantaport installations must follow the manufactures assembling manual to avoid warranty cover. 
Please retain the manual for future reference and maintenance inspection. 

enough space
enough space

□The Cantaport is a simple structure. Do not change or remodel it without gaining
certification from Cantaport to avoid warranty or danger to public.
□The snow accumulation strength is 600N/m2 (61.2kg/m2) which corresponds to 20cm

of fresh snowfall (specific weight 0.3). Do not install in heavy snow area.
□ Do not install it in the place where snow slides down from the building roof directly.

There is a possibility that products are damaged by snow falling.
□When installing it besides wall, etc., keep enough clearance between the product and

the wall due to avoid damage during strong winds. 100mm-200mm clearance.
□Do not install in locations subject to strong wind directly/constantly underneath the roof.

□When installing, it is recommended to install the front frame facing towards the building to reduce the
wind effect.
□When installing with side panel  please be sure to install the support post.
□Positioning the posts so that they do not affect underground services (water supply, drain pipes, etc.).
□When moving the posts, please follow the manufactures specifications detailed in this manual.
□Install so that the exhaust of hot-water steam, heating fumes and/or car exhaust do not directly hit the

surface of the supports and around the entire frame. This may cause discolouration of the surface structure.



2

Electric dri l l
Ratchet wrench, Adjustable wrench
Measure, Level, Plumb bob
Concrete （Cement, Aggregate,etc）
S i l icon, Caulk gun, pallet
Grinder
Please prepare tools and materials as required

Necessary Tools and Materials for Installation

aluminium type

SLC
Sun Silver

UC
Urban Gray

COLOUR SELECTION

Precautions during construction
□Follow the instructions and be sure that all the specified screws and bolts for assembly are tightened securely
□Tighten the M8 bolts about 13Nm (130kgfcm) tightening torque.
□Do not use anything other than the specified parts or accessory parts.
□The foundation should comply with the certified engineering specifications page 4 .
□Allow sufficient curing time for the concrete and do not place heavy objects on it or subject it to vibrations during curing.
□Caution note below to prevent aluminum materials corrode.

sea
sand

cement
enhancer

water-
reducing

cryopro
tectant

(1) Do not use sea sand for the foundation since it contains
salt and may cause corrosion. Do not use a cement
enhancer, water-reducing agent or cryoprotectant.
They may cause the posts to corrode.

(2) Immediately wipe off any mortar or stains from the surface
of the aluminum parts as they may cause corrosion.



D
ep
th

H
24
10

54
D：
53
85

Height

35
55
.5

Post Height

24
5

Le
ng
th

51
L：
51
04
（
8 
ro
of
 p
an
el
s）

59
L：
58
72
（
8 
ro
of
 p
an
el
s）

14
5

■
Si

de
 p

os
t 

po
si

tio
n（

si
de

 fr
am

e 
>
 fr

on
t 

w
id

e）

D
ep
th

54
D：
53
85

27
68

24
5

H
24
10

Height

35
55
.5

Post Height

Le
ng
th

51
L：
51
04
（
8 
ro
of
 p
an
el
s）

59
L：
58
72
（
8 
ro
of
 p
an
el
s）

14
5

■
R

ea
r 

po
st

 p
os

iti
on
（

fr
on

t 
fr

am
e 
>
 fr

on
t 

w
id

e）

27
68

W
id

e 
pr

o
je

ct
io

n 
an

d 
ca

nt
ile

ve
r 

de
si

gn
.

2 
di

ff
er

en
t 

po
st

 p
o

si
ti

o
n 

av
ai

la
bl

e.

F
ro
n
t 
&
 R
e
a
r 
fr
a
m
e
 e
m
p
h
a
si
ze
 t
h
e
 

F
L
A
T
 L
IN
E
 d
e
si
g
n
 a
n
d
 s
u
it
 &
 fi
t 
fo
r 
th
e

h
o
u
se
 d
e
si
g
n
.

U
n
ifi
e
d
 a
rm
 a
n
d
 s
id
e
 f
ra
m
e
s 
in
 a
 r
o
u
n
d

sh
a
p
e
. 
E
m
p
h
a
si
ze
 t
h
e
 d
e
si
g
n
 i
m
p
a
c
t 

fr
o
m
 t
h
e
 s
id
e
 f
ra
m
e
 v
ie
w
.

Fr
on
t 
Fr
am
e

S
id
e 
Fr
am
e

S
id
e 
Fr
am
e

Fr
on
t 
Fr
am
e

Fr
on
t 
Fr
am
e

S
id
e 
Fr
am
e

al
um
in
iu
m
 t
yp
e

S
LC

S
un
 S
ilv
er

U
C

U
rb
an
 G
ra
y

K
W

C
se

ri
es

W
id

e

2 c
ar

s
W

id
e

2 c
ar

s

po
ly
ca
rb
on
at
e

S
I c
le
ar
 m
at

A
O
 b
lu
e 
sm
ok
e

S
iz
e:
m
m

S
iz
e:
m
m

K
W
C
-5
15
4 
H
24
（
TP
U
）

K
W
C
-5
95
4 
H
24
（
S
LC
）

S
I c
le
ar
 m
at

he
at
 p
ro
te
ct
io
n

po
ly
ca
rb
on
at
e

la
m
in
at
e 
ty
pe

JC
U

U
C

U
rb
an
 G
ra
y

TP
L

U
C

U
rb
an
 G
ra
y

TP
U

JC
L

S
LC

S
un
 S
ilv
er

S
LC

S
un
 S
ilv
er

TP
Tr
ad
 P
in
e

TP
Tr
ad
 P
in
e

JC
O
ra
ng
e 
C
he
rry

JC
O
ra
ng
e 
C
he
rry

19
18

PJR VD/VDS KWCPJF RSC/RSZ CSSVR/VRSMLR LJF ATLD TVHL



2131 2131805

W=5872

1875

W=5104

677 1875

145

677 805

145

H
=2

11
0 

[2
41

0]

3470 1660

DY=5130

D=5385

5138

32
55

.5
 [3

55
5.

5]

245

370
A

A

65
0

B

B B B

B/2

25
0

65
0

Dimension,Position of Posts and Base Dimension

3

■Length direction

W51 size

Side post type Rear side post type

W59 size

■Depth direction

D54 size

■Base dimension
（Base dimensions are same for both concrete floor and solid floor.）

●In case of 100KN/㎡ Endurance strength of ground

※〔　〕dimension is H24 size.

Adimension
Bdimension

1900
900

●In case of 50KN/㎡ Endurance strength of ground
Adimension
Bdimension

2000
1000

Position of post

SEE ATTACHED ENGINEERING



4

post set
post 1

1

1

1

2

1

3

5

1

1

arm
fixing parts

anchor
GA4980

post cap
GB7090

drilling
screw
4×19×8

beam

arm

main frame

front frame

gutter

KWCH-20
KWCH-23

KWCT-54
beam set

KWCA-54-3
arm set

KWCN-51-5
KWCN-59-5

main frame set

KWCY-51
KWCY-59

front frame
gutter set

8

2

0

6

1

Right Left
each 1 pc

2

Right Left
each 3 pc

Right Left
each 3 pc

4

4

2

gutter
attachment

round gutter
GA4923

roof retainer
(end）

roof rafter
(beam side）

roof retainer
(beam side）

roof rafter
(middle）

roof retainer
(middle）

side frame

roof panel
GB7192
(polycarbonate SI)
GB3943
(heat protection 
polycarbonate)
GB7107
(heat protection 
 FRP DR SI)

KWCM-54
depth set

KWCY-△0651-2
KWCY-△0751-2

roof panel
set

KWCY-51
KWCY-59

KWCY-51

KWCY-59

KWCY-51

KWCY-59

24

6

0

18

pannel 
support

KWCY-51

KWCY-59L=608

L=736

L=497

L=625

L=2700

KWCY-51

KWCY-59

front frame
gutter set

Parts Contents

Please open the captioned carton and check all contents in advance.
Please check the parts for or any damage.
We packed some extra screw in the parts box. (x) number is necessary Q'ty for installation.

content
name quantityParts ID shape

content
name quantityParts ID shape



5

parts box parts box
3

Right Left
each 1 pc

Right Left
each 1 pc

3

3

6

15

3

3

36

27

6

102

96

27

6

front frame
cap
GB7092

beam cap
GB7091

gutter cap
GB7093

beam fixing
parts
GB7094

arm fixing
parts
GB7095

front frame
・gutter
fixing parts
GB7096

main frame
fixing parts
GB7097

arm cap
GB7098

gutter
fixing parts
GB7099

hexagon 
bolt
M10×25

hexagon 
bolt
M10×120

hexagon 
bolt
M10×150

washer 10

spring
washer 10

cap nut M10

hexagon 
nut
M10

60（57）
small truss
screw
5×12×10

KWCB KWCB

344（336）

143（138）

57（54）

17（15）

42（40）

1

1

2

1

3

1

1

1

1

1

small truss
screw
4×10×7

drilling
screw
4×10×8

tapping 
screw
4×20×7

drilling
screw
4×19×8

38（36）
small truss
screw
4×15×7

roof panel
cushion
GA8844

gutter
attachment
GA4929

gasket
GA4930

elbow
GA4932

drain elbow
GA6461

saddle
GA4933

glue
GA4934

snow label
HY0048

caution label
GLZ20C

instruction manual
GD–Z99A

assembly 
manual
HZ1459

ES0243

ES0243

content
name quantityParts ID shape

content
name quantityParts ID shape

be sure to return
to the owner

notice



6

Installation of the post1

P.7

Installation of the arm2

P.7

Installation of beam3

P.8

Installation of the gutter・
front frame

4

P.9

Installation of the side frame5

P.9

Installation of main frame / roof
rafter (beam side)

6

P.10

Installation of the roof rafter7

P.11

Installation of the roof panels8

P.12

Installation of roof retainer / 
panel support

9

P.13

Attaching the caps / round gutter parts10

P.14

post

post
gutter parts

side frame side frame

post
arm

post
arm

beam

front 
frame

gutter
beam

front 
frame

front 
frame

roof rafter
(middle)

beam

beam

gutter

gutter

gutter

roof panels roof panels

roof retainer

panel support

side 
frameside frame

main frame

panel rafter 
(beam side)

main 
frame

beam capgutter cap
front frame

anchor

Installation Procedure



arm
arm cap

7

1

2

Installation procedure

Installation of the post

step2

step2

step1

step1

step3

Insert the anchor rod into the 
post hole.

 anchor
(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(post set)

(parts box)
(parts box)

Insert post into the base hole and fix 
with support stand for support. Check 
if it is flat and vertical with a level and 
cast concrete.

Fix the beam fixing parts in 
the middle of post with 
hexagon bolts M10x150 and 
M10x25.

support
stand

post

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

washer 10

washer 10

washer 10
washer 10

spring washer 10

spring washer 10

hexagon bolt M10x25

hexagon bolt M10x150

hexagon bolt M10x120

hexagon nut M10

beam fixing parts

spring washer 10

cap nut M10

drilling screw 4×19×8

Installation of arm

Attach the arm cap to the 
beam side of arm with 
drilling screw 4x19x8.

Fix the arm fixing parts to 
the arm with hexagon bolts 
M10x120.

arm fixing parts



arm

arm

8

3

※　　　

step2

step1

step3

step3

step4

step4

(post set)

(post set)

post

post cap

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)
(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

washer 10

washer 10
washer 10

washer 10

washer 10

washer 10

beam

beam

beam

washer 10

spring washer 10

spring washer 10

spring washer 10

spring washer 10

spring washer 10

spring washer 10

spring washer 10

hexagon bolt M10x25

hexagon bolt M10x120

hexagon bolt M10x120

hexagon bolt M10x120

cap nut M10

cap nut M10

cap nut M10

drilling screw 4×19×8

Installation of beam

Insert the arm fixing part into 
the post and fix it with 
hexagon bolts M10x25.

Attach the post cap to the 
post with drilling screw 
4x19x8.

Attach the arm fixing parts to the beam with hexagon bolts M10x120.

Fix the beam to the beam fixing parts 
with hexagon bolt M10x120.

Lift up the end of beam and fix the arm to the 
arm fixing parts with hexagon bolts M10x120.

After step4, fix this hexagon bolt.

arm fixing parts

Attach the front frame・gutter fixing parts to the beam with tapping 
screws 4x20x7.

tapping screw
4×20×7 tapping screw

4×20×7

arm fixing parts

arm fixing parts

front frame・gutter
fixing parts

front frame・gutter
fixing parts

gutter side

front frame side



9

4

5

Hook

Hook

indicates sealing part

step2

step1

step3

step1

step2

post

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

beam

gutter

gutter

gutter

Attach the gutter fixing part to the
gutter with small truss screw 5x12x10.

Fix the side frame to the front 
frame and gutter with grilling 
screws 4x10x8. Do sealing work to the 

front frame caps. 

Attach the front frame caps to 
the front frame with drilling 
screw 4x10x8. 
※When fixing, make a φ3
   hole adjusting the cap.

※Side frame has the direction.

Hook the front frame to the front frame・gutter fixing parts, fix with truss 
screw 5x12x10. Fix the gutter as the same way.

Installation of gutter・front frame

Installation of side frame

side frame

front frame cap

front frame

(on site)

front frame

front frame side

small truss screw 5×12×10

gutter fixing parts

small truss screw 5×12×10

small truss screw 5×12×10

front frame・gutter 
fixing parts

front frame・gutter 
fixing parts

front frame

drilling screw 4×10×8

drilling screw 4×10×8

φ3 hole

前 mark is the front frame side.



※Fix temporarily

10

6

high fin

Cutting part Cutting part

step1

step2

step3

step4

step5

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

(parts box)

beam

Insert 3 main frame fixing 
parts into the main frame, 
and fix it with small truss 
screws 5x12x10.

Attach the roof panel cushions on the 
main frame in the center of cuttings.

Set the sideways main frame temporarily 
on the right and left side frame fin.

Turn and raise the main frame as the 
main frame fixing parts set into the gutter 
of beam, and fix the main frame fixing 
parts to the beam temporarily with 
tapping screws 4x20x7.

Fix the main frame to the side frame with 
drilling screw 4x10x8.

※Install as the high fin is gutter side.
※When attaching the roof panel cushion, press firmly by hand
   and confirm not to be comes off.
※Attach the roof panel cushion on the high fin side.

tapping screw
4×20×7

gutter side front frame side

Installation of main frame / panel rafter (beam side) 

side frame

side frame

side frame

side frame fin

position of screw

side frame fin

small truss screw 5×12×10

drilling screw 4×10×8

main frame

main frame

main frame

main frame

main frame fin

main frame fixing parts

main frame 
fixing parts

main frame fixing parts

roof panel cushion

※Screw the main frame
   fixing part at the 
   observers’ right side 
   hole only.



11

7

※Firmiy

step6

step7

step1

step8

(parts box)

front frame

front frame

side frame

fro
nt

 fr
am

e 
si

de

front frame 
side

strike

Cutting part (fin of main frame)

drilling screw 4×10×8

main frame

main frame

main frame

gutter

gutter

A part

A part

B part

B part

B part

B part

B part

B part

Before installing roof rafters (beam side), check 
the diagonal dimension of roof.

Fix the panel rafters (beam side) with drilling 
screws 4x10x8.
At A part, screw it to the guide holes. At B part, 
following U-shaped gutter up and screw it on site.

Fix the tapping screw 4x20x7 of step4 firmly.

※
 
 
※

  

Install it not to have a 
clearance between beam 
and roof rafter (beam side). 
Install as the roof rafter
(beam side) fit into the 
cutting fin part of front 
frame, gutter and main 
frame.

The roof rafter has the
front-back direction.

     mark is the
front frame side

The roof rafter has the
front-back direction.

    mark is the
front frame side

roof rafter(beam side）

roof rafter(middle）

roof rafter
(beam side）

roof rafter(beam side）

beam

beam

beam

tapping screw
4×20×7

Installation of roof rafter

Fix roof rafter (middle) to the guide 
hole of the gutter with driling 
screws 4x10x8.
At A part, screw it to guide hole .
At B part, following U-shaped 
gutter up and screw it on site .

※　　　In case diagonal dimension are not 
equal, loose up screws at front, gutter, 
main and side frame and then adjust 
them one more time.

※　　　

※　　　

前

前



12

8

W51 size
W59 size

575
703

575
A B

575

18

a aa a a

AAAAAA BB

step1

step2

step3

front frame

front frame

side frame

gutter

gutter

※Install the roof panel starting 
from the side frame. After fixing 
the first roof panel (fixing the 
roof retainer and panel support), 
install the second roof panel.

For W51 size the roof panel width is one size 575mm. 
For W59 size the roof panel width is two size 575 and 
703mm. 
The position of the roof panel indicate right figure.

roof rafter(beam side）
roof rafter(middle）

Installation of roof panels

Peel off the protective 
sheet, and put the rolled 
roof panel on the roof 
rafter. Spread it from 
front frame side to the 
gutter side.

Insert the panel into the front frame.

Adjust the position of roof panel end at 
18mm from the fin of the gutter. 
Also sort the roof panel right and left 
equally.

roof panel

roof panel

roof panel

note

When using the polycarbonate mat (SI) and heat protection FRP, 
attach the unevenness side down.
Otherwise the panel color may discolour by sunlight.

※　　　



13

9

20 20 2020

Cutting part

beam

step1

step2

side frame

front frame

front frame front frame

(parts box)

(parts box)

(parts box)

drilling screw 4×10×8

roof retainer(beam side）

roof  retainer(beam side） roof retainer(middle・end）

roof retainer(end）

roof retainer roof retainer

roof retainer
(beam side）

roof retainer(middle）

Installation of roof retainer / panel support

Fix the each roof retainer (end, beam side, middle) with small truss screw 
(washer) 4x10x7. At the same time install the panel support with small 
truss screw (washer) 4x15x7. 
※Cutting part of the roof retainer (beam side) is front frame side.

Fix the gutter attachment with driling 
screw 4x10x8 guiding the U-shaped 
gutter.

Strike the roof retainer 
end to the rubber 
bead of front frame.

Turn and set the roof 
retainer (beam side), 
and strike the fin to 
the cushion.

note
If the screws of retainer tighten too much,
the screw will run idle. (tightening torque 
less than15kgf.cm)
If the screw head leans when installing the  
retainer, it will cause water leakage (water will
enter from the screw head clearance) , So install
it not to making clearance.

gutter

gutter attachment

gutter attachment gutter attachment

rubber bead rubber bead

※Installation procedure
   refer the next page.

※Install the gutter attachment at 20mm from the roof retainer.
※For W51 size the gutter attachment length is one size

497mm. For W59 size the length are two size 497, 625mm.

small truss screw 4×10×7

small truss screw 4×15×7

pannel support

cushion



① ② ③ ④ ⑤ ⑥ ⑥ ⑤⑯ ④ ③ ② ①

W

B B
A

②

②

②

③

①

14

Installation procedure of panel support

A
W51 W59

B

608mm

608mm

608mm

736mm

side frame

side frame

side frame

front frame

roof rafter(beam side）

beam

beam

beam

gutter

post

roof rafter(end）

roof rafter(middle）

Fix the panel support to the roof 
retainer (end) and roof retainer (beam side) 
with small screw 4x15x7 (washer).

Screw the one side end of 
panel support (beam side) on 
beam side with small screw 
4x15x7(washer). 

Overlap the ends of panel 
supports on the panel retainer 
(middle), and fix them through 
the small screw 4x15x7(washer).

※Install the panel support at the
same time installing the roof
panel and roof retainer by one
pitch each from side frame side.

The position of panel support is the 6th and 
16th hole on the roof retainer from front frame 
side and the 6th hole from gutter side on the 
roof retainer.

The length of panel support is one size 
for W51 size and two size for W59 size.

(parts box)
small truss screw 4×15×7

pannel support

pannel support

pannel support pannel support pannel support

The 6th hole from gutter side
The 16th hole from front frame side

The 6th hole from front frame side

①

② ③

※　　　 ※　　　



15

10
■Attaching the beam caps

■Attaching the gutter caps

■A view ■B view

indicates the silicon part

indicates the silicon part indicates the silicon part

A view

B view

step1

step1

step2

step2 step3

step4

front frame

front frame

side frame

front frame

side 
frame side 

frame

front frame cap

front frame

(parts box)

(parts box)

(parts box)
drilling screw 4×19×8

(parts box)
drilling screw 4×10×8

beam

beam cap

beam cap

beam

roof rafter(end） roof rafter(end）

Attaching the caps and round gutter parts

Attach the beam cap 
with drilling screw 
4x19x8.

Do silicon work to the 
connecting part between 
beam cap and front frame 
as right figure.

Do silicon work on gutter caps. Fix the gutter cap with drilling 
screw 4x10x8.
※Before screwing, make a φ3

hole adjusting the hole of cap.

Do silicon work on the connecting 
part between gutter caps, gutter 
and side frame.

Do silicon work on the connecting 
part between front frame caps, 
front frame and side frame.

silicon

silicon

silicon

gutter caps

gutter caps

gutter

gutter

roof panel roof panel



blinder part

16

■Attaching round gutter parts

step1
Do silicon work all around blinder 
side not to install rain gutter.

step2
Use with wood hammer and 
driver only at the place for 
installing gasket.
※In case it could not pop out, 

use electric drill.

step3
Screw the gasket on the gutter 
and do silicon work at the screw 
part.
※Be sure to do silicon work    

around screws in order to    
prevent danger when cleaning    
as well as for water proof.

step4
Screw the saddle and attach the 
rain gutter parts with the glue.

silicon

silicon

gutter

gutter attachment
（parts box）

（parts box）

（parts box）

（parts box）

（parts box）

（parts box）

（parts box）

gasket

drilling screw 4x10x8

drilling screw 4x19x8

elbow

drain elbow

saddle

（front frame・gutter set）
round gutter



AP
PR

OV
ED

 B
Y:

DA
TE

PR
OJ

EC
T

RE
VI

EW
ED

DE
SI

GN
ED

DR
AW

N

CL
IE

N
T

B
A

C
D

E
F

G
H

J
K

1 2 3 4 5 6 7 8

1 2 3 7 8

B
A

C
D

E
F

G
H

J
K

COPYRIGHT STRUCTERRE CONSULTING ENGINEERS: THESE DRAWINGS ARE SOLE PROPERTY OF STRUCTERRE CONSULTING ENGINEERS AND MAY NOT BE USED IN WHOLE OR IN PART WITHOUT WRITTEN OR FORMAL PERMISSION FROM STRUCTERRE CONSULTING ENGINEERS.

SH
EE

T

PR
OJ

EC
T 

N
o.

SC
AL

E

RE
V

BY
IS

SU
E 

/ 
RE

VI
SI

ON
 D

ES
CR

IP
TI

ON
DA

TE

SI
ZE

A3
GR

OU
N

D 
FL

OO
R,

 B
UI

LD
IN

G 
2,

 6
30

 M
IT

CH
AM

 R
OA

D,
 M

IT
CH

AM
 V

IC
. 3

13
2

TE
L 

(0
3)

 9
88

8 
45

88
   

FA
X 

(0
3)

 9
88

8 
45

11
   E

M
AI

L:
 m

el
bo

ur
ne

@s
tr

uc
te

rr
e.

co
m

.a
u

ST
RU

CT
ER

RE
 C

ON
SU

LT
IN

G 
EN

GI
N

EE
RS

 (V
IC

) P
ty

 L
td

 (A
BN

 3
2 

15
5 

81
1 

95
7)

ww
w.

st
ru

ct
er

re
.co

m.
au

SH
AR

N
A 

W
HI

TE

BR
IA

N
 N

AS
R

N
OV

EM
BE

R
 2

01
5

RU
SS

EL
L 

W
HI

TE
K

W
C

0
RU

W
IS

SU
E

23
.11

.15
K

W
C

 E
N

G
IN

E
E

R
IN

G

C
A

N
TA

P
O

R
T

C
A

N
TA

PO
R

T 
- K

W
C

 S
ER

IE
S 

(K
W

C
 5

95
4 

- K
W

C
 5

15
4)



CA
N

TA
PO

RT
 S

H
AD

IN
G 

SY
ST

EM
S 

KC
W

 S
ER

IE
S 

(W
in

d 
Re

gi
on

 A
, T

er
ra

in
 C

at
eg

or
y 2

,3
 &

 4
)

N
OT

E:
  

- I
T 

IS
 R

ES
PO

N
SI

BI
LI

TY
 O

F 
BU

IL
DE

R
 T

O 
N

OT
IF

Y 
TH

E 
OW

N
ER

 T
H

AT
 N

O 
LI

VE
 P

OI
N

T 
LO

AD
IN

G
  I

S 
AL

LO
W

ED
 O

N
 P

1 
PU

RL
IN

.
- C

OL
UM

N
S 

AR
E 

N
OT

 D
ES

IG
N

ED
 F

OR
 V

EH
IC

LE
 IM

PA
CT

 L
OA

D
.

- T
H

ES
E 

DE
TA

IL
S 

AR
E 

DE
SI

GN
ED

 F
OR

 T
H

E 
SI

TE
 A

DD
RE

SS
 S

H
OW

N
 IN

 T
H

E 
TI

TL
E 

BL
OC

K 
BE

LO
W

 O
N

LY

SI
DE

 E
LE

VA
TI

ON

PL
AN

 V
IE

W

SP
EC

IF
IC

AT
IO

N

1.
 D

ES
IG

N
 C

RI
TE

RI
A

 a
) W

IN
D

 R
EG

IO
N

 A
.  

TE
RR

AI
N

 C
AT

EG
OR

Y 
2,

 3
 O

R 
4.

 IM
PO

RT
AN

CE
 L

EV
EL

 1
 V

r =
 4

1m
/s

 b
) C

LA
SS

 A
, S

, M
 O

R 
H

 S
IT

ES
 T

O 
AS

28
70

. M
IN

IM
UM

 A
LL

OW
AB

LE
 S

OI
L 

BE
AR

IN
G

 C
AP

CI
TY

 1
00

 k
Pa

.
 c)

 D
EA

D
 L

OA
D

 D
EF

LE
CT

IO
N

S 
LI

M
IT

ED
 T

O 
SP

AN
/1

80
 F

OR
 R

AF
TE

RS
 A

N
D

 S
PA

N
/1

80
 F

OR
 P

UR
LI

N
S.

 d
) R

OO
F 

CL
AD

DI
N

G
 T

O 
BE

 F
IX

ED
 T

O 
M

AN
UF

AC
TU

RE
R'

S 
SP

EC
IF

IC
AT

IO
N

S.
 F

LA
SH

IN
GS

 A
N

D
 G

UT
TE

RS
 T

O 
BE

 F
IX

ED
 T

O 
BU

IL
DE

R'
S 

DE
TA

IL
S.

 e
) 

TO
TA

L 
DE

AD
 L

OA
D

 0
.1 

kP
a.

 L
IV

E 
LO

AD
 0

.2
5K

Pa
. P

OI
N

T 
LO

AD
S 

N
OT

 R
EC

OM
M

EN
DE

D
.

 f)
 C

AN
OP

Y 
M

US
T 

N
OT

 B
E 

BL
OC

KE
D

 U
N

DE
R

 B
Y 

M
OR

E 
TH

AN
 2

/3
 O

F 
TH

E 
CA

N
OP

Y 
H

EI
GH

T.
 g

) S
N

OW
 L

OA
D

 IS
 N

OT
 C

ON
SI

DE
RE

D
 IN

 T
HI

S 
DE

SI
GN

. P
LE

AS
E 

RE
FE

R 
BA

CK
 T

O 
TH

IS
 O

FF
IC

E 
IF

 S
N

OW
 L

OA
D

 M
US

T 
BE

 C
ON

SI
DE

RE
D

.
h)

 M
AX

 R
OO

F 
PI

TC
H

 - 
5°

2.
 C

ON
CR

ET
E

 a
) C

ON
CR

ET
E 

M
IN

IM
UM

 N
20

/2
0/

80
 IN

 A
CC

OR
DA

N
CE

 W
IT

H
 A

S3
60

0.
PO

UR
 IN

SI
TU

.

3.
 F

AB
RI

CA
TI

ON
 A

N
D

 E
RE

CT
IO

N
 a

) A
LL

 S
TE

EL
 W

OR
K 

TO
 A

S4
10

0.
 b

) A
LL

 A
LU

M
IN

IU
M

 W
OR

K 
TO

 A
S1

66
4

 c)
 R

EP
AI

R
 A

LL
 W

EL
DS

 W
IT

H
 C

OL
D

 G
AL

VA
NI

ZI
N

G
 P

AI
N

T.
 d

) S
EA

L 
AL

L 
OP

EN
 E

N
DS

 O
F 

H
OL

LO
W

 S
EC

TI
ON

S.
 e

) A
LL

 S
TE

EL
 A

N
D

 A
LU

M
IN

IU
M

 W
OR

K 
CO

AT
IN

GS
 T

O 
SU

IT
 E

XP
OS

UR
E 

CL
AS

SI
FI

CA
TI

ON
.

 f)
 A

LL
 W

OR
K 

GE
N

ER
AL

LY
 T

O 
BU

IL
DI

N
G 

CO
DE

 O
F 

AU
ST

RA
LI

A 
 A

N
D

 A
LL

 R
EL

EV
AN

T 
BU

IL
DI

N
G 

ST
AN

DA
RD

S
 A

N
D 

CO
DE

S.
 g

) A
LL

 S
CR

EW
S 

SI
ZE

S 
AS

 P
ER

 D
ET

AI
LS

.  
(C

OA
TI

N
G 

TO
 S

UI
T 

EX
PO

SU
RE

 C
LA

SS
IF

IC
AT

IO
N

)
 h

) A
LL

 S
TE

EL
W

OR
K 

(IN
CL

UD
IN

G 
FA

ST
EN

ER
S)

 T
O 

BE
 T

RE
AT

ED
 IN

 A
CC

OR
DA

N
CE

 W
IT

H
 C

LA
US

E 
3.

4.
4.

4.
" 

CO
RR

OS
IO

N
 P

RO
TE

CT
IO

N
" 

OF
 T

H
E 

N
AT

IO
N

AL
 C

ON
ST

RU
CT

IO
N

 C
OD

E.
i) 

AL
L 

DI
SS

IM
IL

AR
 M

ET
AL

S 
TO

 B
E 

IS
OL

AT
ED

 W
IT

H
 L

OA
D-

BE
AR

IN
G

 P
LA

ST
IC

W
AS

H
ER

S,
 S

PA
CE

RS
 A

N
D

 S
LE

EV
ES

 T
O 

BU
IL

DE
R'

S 
DE

TA
IL

.

4.
 T

HI
S 

DE
TA

IL
 IS

 O
N

LY
 R

EL
EV

AN
T 

FO
R 

PR
OJ

EC
TS

 W
HI

CH
 M

AT
CH

 T
H

E 
AR

RA
N

GE
M

EN
TS

 S
H

OW
N

.
 IT

 IS
 T

H
E 

BU
IL

DE
R'

S 
RE

SP
ON

SI
BI

LI
TY

 T
O 

EN
SU

RE
 T

H
AT

 A
N

Y 
M

AN
UF

AC
TU

RE
R

 S
PE

CI
FI

C
 R

EQ
UI

RE
M

EN
TS

 A
RE

 M
ET

.

5.
 S

TR
UC

TE
RR

E 
CO

N
SU

LT
IN

G
 G

RO
UP

 T
AK

ES
 N

O 
RE

SP
ON

SI
BI

LI
TY

 F
OR

 T
H

E 
ST

RU
CT

UR
AL

 IN
TE

GR
IT

Y 
OR

 T
H

E 
IN

-S
ER

VI
CE

 P
ER

FO
RM

AN
CE

 O
F 

TH
IS

 S
TR

UC
TU

RE
 U

N
LE

SS
 W

E 
AR

E 
IN

VI
TE

D
 T

O 
CA

RR
Y 

OU
T 

AN
 A

S-
CO

N
ST

RU
CT

ED
 IN

SP
EC

TI
ON

 O
F 

TH
E 

BU
IL

T 
ST

RU
CT

UR
E 

AN
D

 P
RO

VI
DE

 C
ER

TI
FI

CA
TI

ON
 T

H
AT

 IT
 H

AS
 B

EE
N

 B
UI

LT
 IN

 A
CC

OR
DA

N
CE

 W
IT

H
 T

HI
S 

SP
EC

IF
IC

AT
IO

N
.

KW
C 

59
54

 
- 5

87
2m

m
 M

AX
KW

C 
51

54
  

- 5
10

4m
m

 M
AX

21
31

m
m

18
75

m
m

75
3m

m
62

5m
m

3470mm 1660mm

RE
FE

R
 O

VE
RL

EA
F 

FO
R 

OP
TI

ON
S 

FO
R 

FO
OT

IN
G 

DE
TA

IL
S.

2110mm - 2410mm 

3255mm - 3555mm

2468mm - 2768mm

C1

B1

A1

FI
XI

N
G 

BR
AC

KE
TS

, W
AL

L 
ST

IF
FE

N
ER

S 
 A

N
D 

CO
N

N
EC

TI
ON

S 
TO

 M
AN

UF
AC

TU
RE

RS
 

SP
EC

IF
IC

AT
IO

N
.  M

IN
 B

OL
T 

DI
A 

10
m

m
.  (

TY
PI

CA
L)

P1
 C

ON
TI

N
UO

US
 S

PA
N

 A
T 

85
5m

m
 C

RS
 M

AX
 T

YP
IC

AL

C1 B1

A1

C1 B1

A1

C1 B1

A1

P1
 C

ON
TI

N
UO

US
 S

PA
N

 A
T 

85
5m

m
 C

RS
M

AX
 T

YP
IC

AL
 - 

CO
N

N
EC

T 
TO

EA
CH

 B
1 

W
IT

H
 4

/N
º8

 T
EK

S 
M

IN
 (T

YP
)

AL
L 

CL
AD

DI
N

GS
 A

N
D

 C
LA

DD
IN

G
 C

ON
N

EC
TI

ON
S

TO
 M

AN
UF

AC
TU

RE
R

 S
PE

CI
FI

CA
TI

ON
S

1:
10

0

S1
01

DE
TA

IL
 1

DE
TA

IL
 2

DE
TA

IL
 3

FP
1

FP
1

FP
2

AP
PR

OV
ED

 B
Y:

DA
TE

PR
OJ

EC
T

RE
VI

EW
ED

DE
SI

GN
ED

DR
AW

N

CL
IE

N
T

B
A

C
D

E
F

G
H

J
K

1 2 3 4 5 6 7 8

1 2 3 7 8

B
A

C
D

E
F

G
H

J
K

COPYRIGHT STRUCTERRE CONSULTING ENGINEERS: THESE DRAWINGS ARE SOLE PROPERTY OF STRUCTERRE CONSULTING ENGINEERS AND MAY NOT BE USED IN WHOLE OR IN PART WITHOUT WRITTEN OR FORMAL PERMISSION FROM STRUCTERRE CONSULTING ENGINEERS.

SH
EE

T

PR
OJ

EC
T 

N
o.

SC
AL

E

RE
V

BY
IS

SU
E 

/ 
RE

VI
SI

ON
 D

ES
CR

IP
TI

ON
DA

TE

SI
ZE

A3
GR

OU
N

D 
FL

OO
R,

 B
UI

LD
IN

G 
2,

 6
30

 M
IT

CH
AM

 R
OA

D,
 M

IT
CH

AM
 V

IC
. 3

13
2

TE
L 

(0
3)

 9
88

8 
45

88
   

FA
X 

(0
3)

 9
88

8 
45

11
   E

M
AI

L:
 m

el
bo

ur
ne

@s
tr

uc
te

rr
e.

co
m

.a
u

ST
RU

CT
ER

RE
 C

ON
SU

LT
IN

G 
EN

GI
N

EE
RS

 (V
IC

) P
ty

 L
td

 (A
BN

 3
2 

15
5 

81
1 

95
7)

ww
w.

st
ru

ct
er

re
.co

m.
au

SH
AR

N
A 

W
HI

TE

BR
IA

N
 N

AS
R

N
OV

EM
BE

R
 2

01
5

RU
SS

EL
L 

W
HI

TE
0

RU
W

IS
SU

E
23

.11
.15



AP
PR

OV
ED

 B
Y:

DA
TE

PR
OJ

EC
T

RE
VI

EW
ED

DE
SI

GN
ED

DR
AW

N

CL
IE

N
T

B
A

C
D

E
F

G
H

J
K

1 2 3 4 5 6 7 8

1 2 3 7 8

B
A

C
D

E
F

G
H

J
K

COPYRIGHT STRUCTERRE CONSULTING ENGINEERS: THESE DRAWINGS ARE SOLE PROPERTY OF STRUCTERRE CONSULTING ENGINEERS AND MAY NOT BE USED IN WHOLE OR IN PART WITHOUT WRITTEN OR FORMAL PERMISSION FROM STRUCTERRE CONSULTING ENGINEERS.

SH
EE

T

PR
OJ

EC
T 

N
o.

SC
AL

E

RE
V

BY
IS

SU
E 

/ 
RE

VI
SI

ON
 D

ES
CR

IP
TI

ON
DA

TE

SI
ZE

A3
GR

OU
N

D 
FL

OO
R,

 B
UI

LD
IN

G 
2,

 6
30

 M
IT

CH
AM

 R
OA

D,
 M

IT
CH

AM
 V

IC
. 3

13
2

TE
L 

(0
3)

 9
88

8 
45

88
   

FA
X 

(0
3)

 9
88

8 
45

11
   E

M
AI

L:
 m

el
bo

ur
ne

@s
tr

uc
te

rr
e.

co
m

.a
u

ST
RU

CT
ER

RE
 C

ON
SU

LT
IN

G 
EN

GI
N

EE
RS

 (V
IC

) P
ty

 L
td

 (A
BN

 3
2 

15
5 

81
1 

95
7)

ww
w.

st
ru

ct
er

re
.co

m.
au

SH
AR

N
A 

W
HI

TE

BR
IA

N
 N

AS
R

N
OV

EM
BE

R
 2

01
5

RU
SS

EL
L 

W
HI

TE
0

RU
W

IS
SU

E
23

.11
.15

1:
20

S1
02

75 min

C1

EX
TR

A 
C1

 S
EC

TI
ON

 T
O 

BE
 C

ON
N

EC
TE

D
 T

O 
C1

 C
OL

UM
N

 V
IA

 4
 M

12
 B

OL
TS

.  
 F

UL
LY

 
W

EL
D 

20
0 

LO
N

G 
N

12
 R

OD
 T

O 
EM

BE
DE

D
 

PO
ST

 A
N

D
 C

AS
T 

IN
.

RE
FE

R
 T

O 
PI

LE
 F

OO
TI

N
G 

DE
TA

IL
S 

FO
R 

FO
OT

IN
G

 S
IZ

E.

40 min

40
 M

IN

OF
FS

ET
 F

OO
TI

N
G 

DE
TA

IL

PO
OL

 D
ET

AI
L

RE
FE

R 
TO

 S
LE

EV
E 

CO
LU

M
N

 F
OR

 
FI

XI
N

G 
DE

TA
IL

.

75mm

2/
N

16
 R

OD
S

 S
 =

 U
P 

TO
 3

00
0m

m

EX
IS

TI
N

G 
SW

IM
M

IN
G 

PO
OL

BY
 O

TH
ER

S

DEPTH OF POOL

GR
OU

N
D 

LE
VE

L

MIN 800

AL
TE

RN
AT

IV
E 

PO
OL

 D
ET

AI
LSL

EE
VE

 C
OL

UM
N

TO
 B

E 
EM

BE
DE

D
IN

TO
 P

AD
 F

OO
TI

N
G

AS
 S

H
OW

N

75mm

 S
 =

 U
P 

TO
 3

00
0m

m

N
OT

E:
 U

SE
 O

FF
SE

T 
FO

OT
IN

G 
W

H
EN

 'S
' I

S 
M

OR
E 

TH
AN

 3
00

0m
m

EX
IS

TI
N

G 
SW

IM
M

IN
G 

PO
OL

BY
 O

TH
ER

S

DEPTH OF POOL

GR
OU

N
D 

LE
VE

L

ST
EE

L 
SL

EE
VE

 A
N

D 
FI

XI
N

G 
BY

 
OT

H
ER

S.
 M

IN
IM

UM
 G

RA
DE

 3
50

 -
M

IN
IM

UM
 8

50
m

m
 A

BO
VE

GR
OU

N
D

N
12

 R
OD

 F
UL

LY
 

W
EL

DE
D

TO
 C

OL
UM

N 
(T

YP
)

600 min

M
AT

ER
IA

LS
: C

1 
CO

LU
M

N
S 

AN
D

 B
1 

BE
AM

S 
TO

 B
E 

60
63

 T
6 

AL
UM

IN
IU

M
 W

IT
H

 M
IN

IM
UM

 1
80

M
Pa

 
CO

M
PR

ES
SI

ON
 Y

IE
LD

 S
TR

ES
S 

CA
PA

CI
TY

 U
N

LE
SS

 N
OT

ED
 O

TH
ER

W
IS

E.
 C

OR
N

ER
 B

RA
CK

ET
 T

O 
BE

 S
TE

EL
 

W
IT

H
 M

IN
IM

UM
 G

RA
DE

 O
F 

35
0M

Pa
. A

LL
 D

IM
EN

SI
ON

S
 IN

 M
IL

LI
M

ET
RE

S.

90
0 

DI
AM

FP1 = 2100 MIN

MIN 800

SL
EE

VE
 C

OL
UM

N
 A

N
D

 S
TA

N
D

 A
LO

N
E 

FO
OT

IN
G

M
IN

 1
25

x7
5x

3.
0 

RH
S 

ST
EE

L 
CO

LU
M

N.
FU

LL
Y 

W
EL

DE
D 

TO
 4

50
 x

 4
50

 x
 1

6m
m

 
TH

IC
K 

BA
SE

 P
LA

TE
.  B

OL
T 

TO
 F

OO
TI

N
G 

VI
A 

4N
o.

  R
AM

SE
T 

CH
EM

SE
T 

10
1 

PL
US

 
W

IT
H

 N
16

 G
RA

DE
 5

00
 T

H
RE

AD
ED

 R
OD

.  
DR

IL
L 

H
OL

E 
DE

PT
H

 T
O 

BE
 M

IN
 2

00
m

m
.

850

FP1 = 1200 MIN

10
00

 x
 1

00
0 

M
IN

35
0

FP2 = 1400 MIN

N
OT

E:
 C

ON
CR

ET
E 

FO
OT

IN
G 

TO
 B

E 
FO

UN
DE

D
 IN

TO
 M

IN
 3

00
m

m
 O

F 
N

AT
UR

AL
UN

DI
ST

UR
BE

D
 M

AT
ER

IA
L,

 T
O 

BE
 C

ON
FI

RM
ED

 B
Y 

TH
E 

BU
IL

DE
R

P1
 S

EC
TI

ON
 D

ET
AI

L

RE
FE

R
 T

O 
CA

N
TA

PO
RT

 A
RC

HI
TE

CT
UR

AL
 D

RA
W

IN
GS

FO
R

 P
UR

LI
N

 T
YP

E.
  D

E5
93

4.
 (T

5)

56.5

22

1.
5 T=

1.
5m

m
 (m

in
)

2

A1
 S

EC
TI

ON
 D

ET
AI

L

RE
FE

R
 T

O 
CA

N
TA

PO
RT

 A
RC

HI
TE

CT
UR

AL
 D

RA
W

IN
GS

FO
R

 A
RM

 T
YP

E.
  D

E7
86

8.
 (T

5)

85

T=
3.

5m
m

 (m
in

)

B1
 S

EC
TI

ON
 D

ET
AI

L

RE
FE

R
 T

O 
CA

N
TA

PO
RT

 A
RC

HI
TE

CT
UR

AL
 D

RA
W

IN
GS

FO
R

 B
EA

M
 T

YP
E.

  D
E6

86
7.

109.5

37

25.5

2.
5

2.3

55
.4

2.
8

T=
2.

3m
m

 (m
in

)

C1
 S

EC
TI

ON
 D

ET
AI

L

RE
FE

R
 T

O 
CA

N
TA

PO
RT

 A
RC

HI
TE

CT
UR

AL
 D

RA
W

IN
GS

FO
R

 C
OL

UM
N

 T
YP

E.
  D

E 
78

65

12
0

245

4

T=
3.

3m
m

 (m
in

)

FP2 = 2500 MIN

N
OT

E:
 C

ON
CR

ET
E 

FO
OT

IN
G 

TO
 B

E 
FO

UN
DE

D
 IN

TO
 M

IN
 3

00
m

m
 O

F 
N

AT
UR

AL
UN

DI
ST

UR
BE

D
 M

AT
ER

IA
L,

 T
O 

BE
 C

ON
FI

RM
ED

 B
Y 

TH
E 

BU
IL

DE
R

N
OT

E:
 C

ON
CR

ET
E 

FO
OT

IN
G 

TO
 B

E 
FO

UN
DE

D
 IN

TO
 M

IN
 3

00
m

m
 O

F 
N

AT
UR

AL
UN

DI
ST

UR
BE

D
 M

AT
ER

IA
L,

 T
O 

BE
 C

ON
FI

RM
ED

 B
Y 

TH
E 

BU
IL

DE
R



AP
PR

OV
ED

 B
Y:

DA
TE

PR
OJ

EC
T

RE
VI

EW
ED

DE
SI

GN
ED

DR
AW

N

CL
IE

N
T

B
A

C
D

E
F

G
H

J
K

1 2 3 4 5 6 7 8

1 2 3 7 8

B
A

C
D

E
F

G
H

J
K

COPYRIGHT STRUCTERRE CONSULTING ENGINEERS: THESE DRAWINGS ARE SOLE PROPERTY OF STRUCTERRE CONSULTING ENGINEERS AND MAY NOT BE USED IN WHOLE OR IN PART WITHOUT WRITTEN OR FORMAL PERMISSION FROM STRUCTERRE CONSULTING ENGINEERS.

SH
EE

T

PR
OJ

EC
T 

N
o.

SC
AL

E

RE
V

BY
IS

SU
E 

/ 
RE

VI
SI

ON
 D

ES
CR

IP
TI

ON
DA

TE

SI
ZE

A3
GR

OU
N

D 
FL

OO
R,

 B
UI

LD
IN

G 
2,

 6
30

 M
IT

CH
AM

 R
OA

D,
 M

IT
CH

AM
 V

IC
. 3

13
2

TE
L 

(0
3)

 9
88

8 
45

88
   

FA
X 

(0
3)

 9
88

8 
45

11
   E

M
AI

L:
 m

el
bo

ur
ne

@s
tr

uc
te

rr
e.

co
m

.a
u

ST
RU

CT
ER

RE
 C

ON
SU

LT
IN

G 
EN

GI
N

EE
RS

 (V
IC

) P
ty

 L
td

 (A
BN

 3
2 

15
5 

81
1 

95
7)

ww
w.

st
ru

ct
er

re
.co

m.
au

SH
AR

N
A 

W
HI

TE

BR
IA

N
 N

AS
R

N
OV

EM
BE

R
 2

01
5

RU
SS

EL
L 

W
HI

TE
0

RU
W

IS
SU

E
23

.11
.15

SU
RE

FO
OT

 O
PT

IO
N

SL
AB

 R
EI

N
FO

RC
EM

EN
T

DA
M

P-
PR

OO
F 

M
EM

BR
AN

E 
LA

ID
 

OV
ER

 V
OI

D 
FO

RM
ER

 T
YP

IC
AL

PA
CK

IN
G 

SA
N

D

SU
RE

FO
OT

SF
50

0

RH
S/

SH
S 

CO
LU

M
N

 
M

IN
 1

00
0m

m
 H

IG
H

FU
LL

Y 
W

EL
D 

12
5x

75
x3

.0
 R

H
S 

M
IN

 
SL

EE
VE

 S
PI

GO
T 

CO
LU

M
N

 T
O 

16
m

m
 

BA
SE

PL
AT

E.
 P

RO
VI

DE
 4

xM
16

 
BO

LT
S 

TO
 S

F5
00

.

N
OT

ES
:

1.
 P

IN
S 

M
US

T 
HI

T 
RE

FU
SA

L,
 R

OC
K 

OR
 

EX
TE

N
D 

M
IN

 1
80

0m
m

 IN
TO

 N
AT

UR
AL

 
OC

CU
RI

N
G 

CL
AY

.

1:
20

S1
03DE

TA
IL

 2
 - 

BE
AM

 T
O 

CO
LU

M
N

 C
ON

N
EC

TI
ON

FI
X 

CO
N

N
EC

TO
R 

BR
AC

KE
T 

TO
 

CO
LU

M
N

 (C
1)

 V
IA

  6
 N

o 
M

10
 

BO
LT

S.

FI
X 

BE
AM

 (B
1)

 T
O 

CO
N

N
EC

TO
R 

BR
AC

KE
T 

VI
A 

2 
N

o 
M

10
 

BO
LT

S.

C1

C1

B1

DE
TA

IL
 3

 - 
AR

M
 T

O 
BE

AM
 C

ON
N

EC
TI

ON

FI
X 

CO
N

N
EC

TO
R 

BR
AC

KE
T 

TO
 

BE
AM

 (B
1)

 V
IA

  3
 N

o 
M

10
 

BO
LT

S.
FI

X 
AR

M
 (A

1)
 T

O 
CO

N
N

EC
TO

R 
BR

AC
KE

T 
VI

A 
 2

 N
o 

M
10

 
BO

LT
S.

B1

A1

DE
TA

IL
 1

 - 
AR

M
 T

O 
CO

LU
M

N
 C

ON
N

EC
TI

ON

FI
X 

PO
ST

 C
AP

 P
LA

TE
 T

O 
CO

LU
M

N
 

(C
1)

 V
IA

 2
 N

o 
8 

TE
KS

,

A1

C1

FI
X 

AR
M

 (A
1)

 T
O 

 N
TE

RN
AL

 F
IX

IN
G 

PA
RT

 B
RA

CK
ET

 V
IA

 2
 N

o 
M

10
 

BO
LT

S, IN
SE

RT
 N

TE
RN

AL
 F

IX
IN

G 
PA

RT
 

BR
AC

KE
T 

IN
TO

 C
OL

UM
N

 (C
1)

 A
N

D 
FI

X 
VI

A 
4 

N
o 

M
10

 B
OL

TS
 E

AC
H

 
SI

DE
 O

F 
CO

LU
M

N
,




